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Option Group Graphic Film Card Date

XM6057-08 11.01 null K38 07-MAY-07

Engines GTA38, K38, KTA38GC CM558, QSK38 CM2150 K106, QSK38 CM2150 MCRS, QSK38 CM850 MCRS

 

Cart Ref No Part Number Part Description Required Remarks

View My Cart

  XM6057-08 Exhaust Manifold  MANIFOLD, EXHAUST...(More)

     Dry Pulse Bellows Exhaust For

     KT38 Engine With Center

     Mounted Turbochargers And

     Outboard Aftercoolers

     Arrangement.

     Exhaust Outlet To The Rear Of

     The Engine.

 S 109 Hexagon Head Cap Screw 1 3/8 - 16 X 7/8 in.

 S 117 Hexagon Head Cap Screw 2 3/8 - 16 X 3/4 in.

 S 172 B Hexagon Head Cap Screw 4 3/8 - 16 X 1 1/8 in.

 S 604 Lock Washer 4 3/8 in.

 68189 Clip 2  

 216187 O-Ring Seal 2  

 3628902 Plain Washer 2  

 3630742 Connection Gasket 2  

 4944028 Flexible Hose 1  

 4944027 Flexible Hose 1  

 3171368 Turbocharger Gasket 2  

 3176570 Hexagon Flange Head Cap Screw 8 3/8 - 24 X 1 7/8 in.

https://qsservices.cummins.com/qshd/feedback.php?productid=1


 3626804 Lock Nut 8 3/8 - 24 UNF.

 3966350 Exhaust Clamp Seal 4  

 3968643 Bellows 2  

 4936174 V Band Clamp 4  

 3633827 Exhaust Manifold 1  

       3633733 Exhaust Manifold 2  

       3633734 Exhaust Manifold 2  

       3638680 Exhaust Manifold 1  

       3638682 Exhaust Manifold 1  

 3633828 Bellows 2  

       3966350 Exhaust Clamp Seal 2  

       3968643 Bellows 1  

       4936174 V Band Clamp 2  

  3634825 1  

       3633733 Exhaust Manifold 1  

       3633734 Exhaust Manifold 1  

       3638682 Exhaust Manifold 1  

  3637188 3  

       3046287 Mounting Spacer 8  

       3628969 Lock Plate 4  

       3631163 Hexagon Flange Head Cap Screw 8  

       3966349 Exhaust Manifold Gasket 2  

  3968759 Exhaust Manifold Mounting 3  

       3046287 Mounting Spacer 8  

       3628969 Lock Plate 4  

       3631163 Hexagon Flange Head Cap Screw 8  

       3966349 Exhaust Manifold Gasket 2  
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